
 

 

 



 

 

 

 

 

 

  



 

 

 

 

  



 

 

 

 

 

  



 

 

 

 

 

  



 

 

 

  



 

 

 



 

 

  



 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

Annexure I 



Justification of Alternate site for proposed new mew for manufacturing of API at VillageDongargaon & Dhamangaon, Hingani, Dist Wardha By 
Ipca Laboratories 

Prepared by Goldfinch Engineering Systems Private Limited 

Justification for Site Selection 

The concept of alternative can be defined as a possible course of action, in place of another that 

would meet the same purpose. Location alternatives are particularly relevant in change of land use 

application as well as greenfield developments. Location alternatives are unlikely to be important 
[...]
1) Monitoring equipment’s 

2) Laboratory for testing 

3) Competent person 

4) Electricity 
5) PPEs 

EHS team implementation 

Management Plan shall ensure of 

Environment 

Provision of PPEs 

workers 

to Before commissioning of 

activities 

1) PPEs 

2) Revenue 

Safety officer shall ensure provision 

of PPEs for all workers 



Environment Management plan for Ipca Laboratories Limited, Hingni, Wardha 

Prepared By: Goldfinch Engineering Systems Private Limited, Thane 

SN Component Specific Target 
Time Frame for 

Completion 
Resources Required Specific Responsibility 

 

Regular medical 

examination for any 

symptoms of hearing loss. 

Every year for general 

employees & monthly for 

workers, continuously 

exposing to higher noise 

level 

 

1) Certified 

Practitioner 

2) Revenue 

 

Medical 
HR team shall ensure periodic 

medical checkup of employees with 

consultation of project manager & 

EHS team 

 
4. 

 

Solid Waste 

Management 

 

Solid Waste Management - 

Hazardous Waste 

 

As per HW management 

guidelines 

Storage area, 

Competent 

Transpiration, 

balance 

PPEs, 

person, 

Weigh 

EHS team has to comply all statutory 

conditions mentioned under HW 

management rule 

 

 
5 

 
 

Greenbelt 

Development 

Greenbelt shall be 

developed to increase 

aesthetic values of project 

land and to mitigate impacts 

from Dust and noise 

pollution 

 

Greenbelt is already 

developed. Additional 

greenery will be 

developed in and around 

the factory premises. 

1) Plant Saplings 

2) Soil 

3) Manure 

4) Equipment’s 

5) Manpower 
6) Water 

 
 

EHS team shall ensure development 

of greenbelt and its maintenance. 

 
 

6 

 
Occupational 

health & safety 

To maintain safe & healthy 

work environment by 

providing PPEs, trainings, 

conducting medical 

checkups, Mock drills etc. 

 
 

Periodically as needed 

1) PPEs 

2) Medical Practitioners 

3) Trainers 

4) Safety Committee 

 
Safety office shall ensure to fulfill the 

said requirement. 

 



EMP for Ipca Wardha  

 

4 
Goldfinch Engineering Systems Pvt Ltd,- NABET Accredited Consultant  

 

1.2 Pollution Control System 

Detailed study of the pre-project commissioning environment and also the likely (and predicted) 

implications after the plant commissioning suggests that the following preventive/control measures are 

considered necessary to reduce the adverse impact to the utmost practicable limit. 

1.2.1 Air 

➢ Stack of adequate height will be provided to air pollution control devices 

➢ Proponent will install multi-cyclone followed by bag filter to counter the emission of particulate 

matter from the proposed boilers.  

➢ Final dispersion shall be restricted to permissible limits of air quality as per NAAQS. It will be 

ensured height of stack provided is as per the CPCB standards.  

➢ Ambient air quality and stack emission would be quarterly monitored as detailed in environment 

monitoring program. In case of any malfunction corrective action shall be initiated. 

➢ In order to avoid fugitive emissions from different sources, system will be under vacuum wherever 

reaction can be carried out under vacuum. 

➢ Roads within the premises will be paved to prevent dust generation. 

➢ The ambient air monitoring will be carried out regularly in the work zone and surrounding areas, it 

will be ensured that ambient air levels of the contaminants are below the stipulated norms. 

➢ Existing Green belt of 105276.0 Sq. m. (35% of total plot area) is already developed at the site and 

around 15800 Nos. of native and pollution resistant species are planted in the green belt. In addition 

to this 5300 Nos of trees additionally planted in in green belt at a distance of 2 m x 2.5 m to achieve 

2000 Nos of trees/ Ha.To strengthen the Green belt the additional plantation will be done around 

the proposed site of 5 to 10m width, this additional plantation will work as buffer area between 

Factory site and Forest area. Around 5000 Nos of Tree species will be planted in around the factory. 

Pollution resistant/tolerant and native species will be selected for greenbelt development as per 

CPCB guidelines. 

➢ Work place monitoring will be done regularly for proposed activity. The Environment Management 

Plan focusing on air pollution related impacts due to the project are listed in Table below : 

  



EMP for Ipca Wardha  

 

5 
Goldfinch Engineering Systems Pvt Ltd,- NABET Accredited Consultant  

 

Table -2 : Environmental Management Plan for air component 

S. No. Potential Impact Action Parameters for Monitoring Timing 

1. Air Emissions 

All equipment operated 

within specified design 

parameters. (Operational 

phase) 

N/A 

Duration of 

programme. Any dry, dusty materials 

(chemicals, etc.) shall be 

stored in sealed 

containers. 

Absence of stockpiles or 

open containers of dusty 

materials. 

 
Ipca will install 24x7 continuous emission monitoring system at process stacks to monitor stack 

emission with respect to standards prescribed in Environment (Protection) Rules 1986 and connected 

to SPCB and CPCB online servers and calibrate these system from time to time according to 

equipment supplier specification through labs recognised under Environment (Protection) Act, 1986 

or NABL accredited laboratories. 

 

Ipca will consider Bio Briquette as an alternate fuel which is cleaner fuel in place of coal. Ipca will 

utilized Bio Briquette to the tune of 200 TPD as a fuel for heating equipment’s. However, only in case of 

non-availability of Bio briquette, Imported coal having very less content of ash and sulfure as per enclosed 

analysis reports as annexure will be utilized in order to avoid shut down of manufacturing facility. All the 

mitigations will be followed considering worst case scenario. ESP will be provided as Air pollution control 

equipment. As CNG/PNG is not available in the area this fuel is not mentioned in the application. However, 

once the Gas is available in the vicinity Ipca will immediately switch over the fuel to CNG/PNG 

1.3 Water 

Water Balance is revised for additional water required for additional green belt development and 

presented here; 

Water Balance 

Particulars 
Water consumption 

Loss (-)/ Gain 

(+) 
Effluent generation 

Water Requirement 

Domestic 40 -8 
32 

(to STP) 

Industrial process,   Scrubber 345 15 360* 

Reactor washing/Floor 

Washing/ Drum Washings 
55 -5 50 

Cooling Towers makeup 760 -661 99 

Boilers makeup 288 -240 48 



EMP for Ipca Wardha  

 

6 
Goldfinch Engineering Systems Pvt Ltd,- NABET Accredited Consultant  

 

Gardening 260 -260 0 

Total 1748 -1159 589 

Live steam condensate from 

MEE I and II 
  60 

Recycled water (water from 

STP+RO permeate+ 

condensate from MEE-2) 

32+440+177= 649 CMD   

Net fresh water 

requirement 
1099   

 

The net fresh water requirement for the unit will be 1748 CMD and as the proposed unit will 

run on complete Zero Liquid Discharge (ZLD) basis, after recycling of 649 CMD of treated 

effluent the total fresh water consumption will get reduced to 1099 CMD. 

Source of water supply will be from Bor Dam/CGWA. 

Water permission from Bor dam/ CGWA is in process. Detailed agreement will be made with Dam 

Authority for supply of water. Hereby, we will commit that we will not start any work for proposed unit 

before getting permission from BOR dam/CGWA 

No direct discharge of wastewater on any water body. Wastewater will be treated and recycled and reused in 

utilities. Unit will be run on complete ZLD basis. 

The ETP scheme for the treatment of effluent is given below:  

Primary Treatment: (Flow 150 CMD) 

Wastewaters from High TDS Stream will be collected in the equalization tank and air stripped. This effluent 

will then be pumped to the Flash Mixer where it will be dosed with PAC for coagulation. Flash Mixer will 

be followed by a flocculator where poly will be dosed for bigger flock formation. This effluent will overflow 

into the settling tank where the solids will settle down and will be removed. 

Distillation/Stripping ( Before MEE-1, Flow -150CMD, From process) 

The effluent will be collected in the feed tank. The effluent will be pumped to the Packed column from top 

to bottom. The bottom of the packed column will be re-circulated in the reboiler using the recirculation 

pump. Steam will be used in the reboiler for heating. The outlet of the reboiler will enter the bottom of the 

packed column. The low boiling solvents will be stripped from the effluent by the rising vapors. The solvent 

vapour mixture will rise through the packed bed and will come in contact with the recycled solvent in the 

enriching section from the top. The enriched solvent vapours will be condensed in the condenser using cold 

water from the cooling tower. The solvent stripped effluent will be pumped to the MEE. 

Multi Effect Evaporator (MEE-1) (High TDS from Process) 



EMP for Ipca Wardha  

 

7 
Goldfinch Engineering Systems Pvt Ltd,- NABET Accredited Consultant  

 

Multi Effect Evaporator (MEE) – For high COD & TDS stream from process (150 CMD) will be fed to 

MEE where the effluent will be concentrated up to 50 % w/w by evaporating the water with the high 

pressure steam. The condensate of the evaporator will be fed to ETP for removal of volatile organics that 

will get carried away in the condensate. The concentrated liquor will be pumped to the ATFD for the 

removal of solids. Thus the dissolved solids will be completely removed from the liquor and it will also 

reduce the concentration of other polluting parameters. The solids recovered from ATFD will be sent for 

disposal to CHWTSDF. The condensate of MEE will be pumped to the Effluent Treatment Plant for the 

removal of organics. 

Effluent Treatment Plant: The system will be designed to treat 650 CMD of waste water. 

Primary Treatment (Utilities and washing Flow: 407   CMD) 

Wastewaters from washings, cooling tower and boiler blow downs etc. will be collected in the equalization 

tank and air stripped. This effluent will then be pumped to the Flash Mixer where it will be dosed with PAC 

for coagulation. Flash Mixer will be followed by a flocculator where poly will be dosed for bigger flock 

formation. This effluent will overflow into the settling tank where the solids will settle down and will be 

removed. 

Secondary (Aerobic) Treatment: (Primary treated effluent 407+180 (150+30 live steam condensate) from 

MEE 

The neutralized effluent from primary will enter the bioreactor and mixed with condensate of MEE-1. In 

the bio reactor, dissolved organic material is degraded by the micro–organisms present in the bio reactor. 

Oxygen required for the oxidation of organic matter will be provided by means of proposed diffuser aeration 

system which will mix the contents of the bioreactor also. The mixed liquor will overflow into Secondary 

Settling Tank (SST). 

In the secondary settling tank, solid-liquid separation takes place and solids i.e. biomass will settle at the 

bottom of the tank. Settled biomass will be recycled to the bio reactor for maintaining the MLVSS 

concentration by using proposed sludge recycle pumps and excess biomass will be wasted periodically to 

the sludge sump. Two stage treatments are proposed where the overflow from the 1st stage clarifier will 

enter the 2nd stage bioreactor where the non-degraded organics from the 1st stage bioreactor will be treated. 

The clear overflow from the 2nd stage Secondary Settling Tank will be collected in the intermediate sump. 

Tertiary Treatment: 

The clear effluent from the intermediate sump will be pumped by tertiary Feed pumps through the pressure 

sand filter (PSF) & activated carbon filters.  

Reverse Osmosis: (Flow 587 CMD) 



EMP for Ipca Wardha  

 

8 
Goldfinch Engineering Systems Pvt Ltd,- NABET Accredited Consultant  

 

Tertiary treated effluent (587 CMD) will be fed to RO. RO permeate (440 CMD) will be recycled and 

reused. RO reject (147 CMD) will be fed to MEE-2. 

Multi Effect Evaporator (MEE-2) 

Reject from RO (147 CMD) will be fed to separate MEE-II where the effluent will be concentrated up to 

50 % w/w by evaporating the water with the high pressure steam. The concentrated liquor will be pumped 

to the ATFD for the removal of solids. Thus the dissolved solids will be completely removed from the 

liquor and it will also reduce the concentration of other polluting parameters. The solids recovered from 

ATFD will be sent for disposal to CHWTSDF. The condensate of MEE-2 will be reused in utility to achieve 

complete ZLD. 

Proper drainage system for storm water and effluent will be proposed to avoid runoff contamination as well 

as to avoid contamination in surface water quality. 

Untreated wastewater will not be discharged outside of project boundary, hence impact on surface water 

quality will be negligible. 

Ipca will provide online continuous monitoring of effluent, the unit shall install web camera with 

night vision capability and flow meters in the channel/drain carrying effluent within the premises 

 

1.4 Rain water harvesting  

Rain water from roof top area of admin building, time office and canteen is considered for calculation of 

rain water harvesting. 

The rain water harvesting calculations are given below  

Total combined roof top area of Admin Bldg + Time office + Canteen = 2102.25 Sq. m  

As per IMD records annual rainfall for Wardha District: 1100.0 mm or 1.1 m  

Water Collected = 2102.29 x 0.9 x 1.1 m3 = 2081.22 m3/Season 

Rain water will be currently collected in the raw water tank of 400 KL capacity. Harvested rain water will 

is stored in this tank and reused in utilities. Excess rain water will be drained to drain outside factory 

premises. During rainy season water requirement will get reduced. 

Table -3 : Rain water harvesting estimation 

Source 
Area 

(m2) 

Runoff 

Coefficient 

Annual Rainfall 

(m/year) 

Rain water 

m3/season 



EMP for Ipca Wardha  

 

9 
Goldfinch Engineering Systems Pvt Ltd,- NABET Accredited Consultant  

 

Combined roof top area of the 

Admin Bldg + Time office + 

Canteen 

2102.25 0.9 1.1 2081.22 

 

The EMP for the rainwater harvesting is given in Table-4  

 

Table-4 : EMP for the rain water harvesting 

S.  

No. 
Potential Impact Action 

Parameters for 

Monitoring 
Timing 

1 
Surface   water will 

be consumed 

Rainwater storing 

and reuse 

Installation of 

piezometers to monitor 

water level fluctuations 

and  water  quality  

variation with respect  to 

space ,depth  and  time  

Pre& Post Monsoon 

i,e. May & Oct.)    

 

Recommendation: 

For assessing the impact of the development both the pre and post project stage information on various 

parameters of water quality and quantity is necessary and  therefore  for  collecting  this information , 

construction  of  piezometers  are   recommended .  

• In order to assess its effectiveness, observation piezometer wells need to be constructed near 

ETP/storage area 

• Resistivity Survey is recommended for piezometers well design. 

These Piezometer wells can be tested to monitor water level fluctuations and water quality variation with 

respect tospace, depth and time. Periodic water level measurement (Pre& Post Monsoon i,e. May & Oct.) 

and water sample collection  for its  analysis  to monitor water  quality variation, if any is recommended .      

The rain water is already stored in the water supply storage tank of 400 KL capacity.  

1.5 Storm Water Management: 

Storm water volumes may be estimated using the procedure. Factors to be considered include: 

→ Discharges off-site should be limited to pre-site development peak flows and volumes. If volume control 

is impractical during major rainfall events (exceeding a one-year average recurrence interval), system 

designers should assess the hydrological and ecological 



EMP for Ipca Wardha  